12'-2%6"
8 7 | 6 5 | 2 | 1
8" CLEANOUT S ITEM | QTY MATERIAL PART NUMBER | DESCRIPTION
7 1 | 1 |304LS.sS. 550-D-1628  |TUB, 10' DIA.
ONséﬁ87l5-l"OIB-ECS X B 18" THRU 2 | 1 [304LsSs. 550-D-1629 _|EXTRACTION CHAMBER
/27 B 1" ANCHOR BOLTS 3 | 1 |410Ss5. 550-D-1232  |EXTRACTION PLATE, 3/8" PERF.
PROY. 4" ABOVE SROUT 4 | 1 |410SS 551-D-622 33" ROTOR
(BY CUSTOMER) 5 | 1 550-D-1236  |DRIVE ASSEMBLY
6 | 1 |HRS 550-C-1025 _ |MOTOR MOUNT & SUPPORT ARM
7 | 1 |BRASS 550-B-295 LANTERN RING
11 1/2° 8 | 1 |CastIron 550-B-296 PACKING GLAND
9 | 1 |Stainless Steel, 304L |550-B-465 SHIM PACK FOR DRIVE MOUNTING FLANGE
10 | 1 |Steel, Mild 550-B-513 SHIM FOR MOTOR MOUNT SUPPORT ARM
11 1 |Stainless Steel, 304L |550-A-476 ROTOR CAP
12 | 1 |Steel, Carbon 550-A-472 KEEPER PLATE
13 | 1 550-C-1026  |BELT GUARD
14 | 5 PACKING RING, 5/8" SQ.
\ 15 | 2 |Stainless Steel, 18-8 FULLY THREADED STUD 5/8"-11 X 3" LONG
/ 7 $1285/8" \ 16 | 4 |BRASS HEX NUT, 5/8"-11
\ 17 | 1 |Steel M3 3/16 QD BUSHING, TYPE M, 3.1875" BORE, 3/4" K.W.
18 1 |Steel F33/8 F Type-QD Bushing, 3.375" BORE, 7/8" K.W.
* 19 | 1 |STEEL 8/5V50.0-M _ |SHEAVE, 50" DIA., 8-GROOVE
T T A 20 | 1 |[STEEL 8/5V10.9-F SHEAVE, 10.9" DIA., 8-GROOVE
21 | 2 |Steel 4/5VX 2360  |BANDED BELT
22 | 1 |STEEL 445T FRAME  |MOTOR, 150 HP, 1800 RPM, 230/460V, 3 PH, 60HZ, TEFC, F1
23 | 1 |CRS KEY, 3/4" SQUARE X 6" LG
24 | 12 |Steel HEX NUT, 3/8"-16
25 | 16 |Steel SQ. HEAD JACK BOLT, 3/4"-10 X 2" LG (BY CUSTOMER)
26 | 16 |Steel FLAT WASHER, 1" (BY CUSTOMER)
27 | 16 |Steel HEX NUT, 1"-8 (BY CUSTOMER)
28 | 12 |Steel H.H.C.S., 3/8™16 X 1" LG
) 29 | 4 |Steel Mild H.H.C.S., 3/4™-10 X 2-3/4" LG
;goalﬁ)cgﬁg%w 30 | 2 |18-8S.S. H.H.CS., 1/2"13 X 1-1/2" LG
CHAMBER 31 | 1 |GRS H.H.C.S., 1"-8 X 2-1/4" LG
1 v NPT 32 | 20 |18-8Ss5. H.H.C.S., 5/8"-11 X 1-1/4" LG
PIPE COUPLING 33 8 |Steel H.H.C.S., 3/4"-10 X 2-1/4" LG
34 | 2 |Aluminum LARGE OVAL LOGO
35 | 1 |Steel H.H.C.S., 3/4™10 X 1-1/4" LG
36 | 1 |CRS KEY, 1" SQ. X 3-1/4" LG
37 | 28 |Steel H.H.C.S., 1/4"-20 X 1/2" LG
38 | 28 |Steel HEX NUT, 1/4"-20
B e e _ 39 | 1 |STEEL KEY, 7/8" SQ. X 6" LG
40 Steel, Mild HEX NUT, 1 1/2"-6
120" SECTION F-F
. ‘ - MOUNTING PAD DETAIL
S .
| A —
| 3000 GALLONS
1000 LBS FIBER
68 1/4" @ 4% CONSISTENCY
| THIS DRAWING IS ISSUED
TO CERTIFY ALL DATA
058)1/2 THIS EQUIPMENT IS APPROVED
| FOR MANUFACTURING
CUSTOMER:_LACASSE & WESTON, INC.
JOB NUMBER:_ 55149-E
1oy ~_ - DATE OF CERTIFICATION: _ 03/06/2019
\ 4 / MTR MARTCO
@@ 3350 YANKEE ROAD
\m MIDDLETOWN, OHIO 45044
[ moror:
| 150 HP .
1800 RPM  |E =
38 37 230/460V  |E B o
~ 3PH ’ 2 @
e | () V)
445T FRAME | | 2 ITEM #20 WAS 11.8" DIA. SHEAVE/688 RPM WAS 420 20-029 2/17/2020 |MILLER
1 | CHANGED LOCATION OF 8" CLEANOUT, 10" DISCHARGE & 1-1/2" NPT COUPLING _ |19-021 4/30/2019 |MILLER
E 3 REV DESCRIPTION ECN DATE | ENGINEER
' 42 3/4" C ONFIDENTIAL
2 ' IR V| e em oD
F ‘ 237/8" \ @/ N - New Componcents - Rebuilds - Repalrs
l L I - > _ WEIGHT: 14.266 Ibmass SHEET 1 OF 2
A ' Z ' AN 1 - ATITLE ASSEMBLY, 10 FT. DIA. BATCH PULPER
2 GROUT 7 ‘ B WITH 33" DIA. ROTOR
@ 66.74" C.D. RETER N
0 7S DRAWN BY  |DRAWN DATE | CHK BY CHK DATE REV.
SECTION A-A \/ ‘ - MILLER  |2/1/2019 0. 550-D-1627 7
7 | 6 5 | 2 1




